03-CURRENT DODGE BOX BOARD

DEELING INTQ_DOOY AND FRAME 1S REQUIRED,

NSIAJADON QLY DESCRIPTION

PARISUST RUNNING BOARD | DRVER & 1 PASSENGER
STONE GUARD 1 LEFT & 1 RIGHT

3/8°x) SEUF TAPPING SCREW

F14x3/4" SMEET METAL SCREW

1/4x5/8" SQUARE HEAD SCREW

1/4-20 HEX NUT

END CAP 8 LEFT & 1 RIGHT

-—s bOD® - —

QIY. DESCRIPTION

2 S/ve*cor NT

10 S/16°x 3/4° BOLY

S/16-18 HEX WASHER HEAD NUI
FLAT BRACKET, FL74

FLAT BRACKXET, FL73 0&P

HORMZONTAL BRACKET, SUPPORT, 3124/
f14 X 3/4 TEX SCREW

NNNNG

[To0s_RFOURED; 5/16° ORIL ™ /2" HEX SOOEY * 1/2° WRENCH * S/16° MUT DRVER ° 3/8° NUT ORVER |

i

BOX BRACKET LOCATION
(DRVERS SIDE SHOWN) )}

® LOCATE THE FIRST BED CROSS BRACE
BEHIND THE CAB

BRACKET ASSEMBLY
-ASSEMBLE WITH S/16° BOLTS

BEND STONE GUARD BY HAND AND
XNEE TO AT THE WHEEL WELL
BEFORE INSTALLING TO RUNNING BOARD

2] @

FASTEN REAR STONL GUARD
TO BOARDS wWITH 5/8° SELF
3 i TAPPING BOLT BEND STONE

S - GUARD BY HAND AND XNFE
2 ] TO FIT THE WHEFT wrLy

y\ -3 et J
~ =¥ wer
@ @O ¥
| B SLIDE ONL /4 x5 /8"
| SOUARE HEAD SCREW
| INSTALL ENO CAP TO BOARD INTO EACH TRACK,
Wit 3/8" SELF TAPPING BOLT

HOLD BOARD IN PLACE, WITH THE

FRONT RESTING ON THE BOX BRACKET
NOTE

BE SURE THAT Klé“ BOLTS ARE PLACED

INTO THE BRACKLT STEP SUPPORT

SCREW THROUGH STONE GUARD
mromwusmlu//
BY 3/4 SHEET METAL SCREWS,
MAKE SURE YOU ORRL INTO METAL

3 PLACES AT EACH STONE GUARD

REAEAT FOR OrHtR SiDC

———

mrwumousmn@

Choose reliable running boards offered on our website.


https://www.carid.com/owens/
https://www.carid.com/running-boards.html



